PARTS LIST

-1136/400 cc




TITLw FIGURE NUMBER

Section 4

3—Speed Transmisgion-.-. ----- l‘l..‘.--.-‘-l-‘iltl.l"..‘.4
Section 5

Front Axle and Steeringcuc.o-n.uc.coo--.-v------ -------- .5
Section 6

Brake and Clutch Linkage - 3 Spsed Model.iseessseeeosasnrsd

Section 7
Attachment Liftl'l.."..ll...'..l...........l...'.l......7

Section 8
Frame, Sheet Metal and Covers.ecsisssciessacesasssnenss8B-1,2

Section 9
Engine, Fuel and Bxhaust SystemS.seieeercsersescscncacsedsd

Section 10
E‘lectrical System....---g-.-n-la-a...goa-o-----noa-o1o—1,2

Section 11
Wheels and Tires....-.....-...-..--.....-.--...-...-.-..11

Section 12
Clutches and PulleyS.eeevsescsacssesssroacassanansset2=1,2

Section 13
Seat and SuSpeNSiON.ecsceesessecsssassssanessssrenanssst3=]
Decals, MiscellaneouS.seeeessesecssoscnsasanssnscansasl3—2

PAGE

2-3

4-5

6-7

&-9

10-11-12-13}

14-15

16-17-18-19

20-21

22-23-24-25

2627
28-29



SECTION 4 - TRANSMISSION

BRAKE ADJUSTMENT
Release pedal, loosen outer nut,
29 tighten inner nut until disc is tight,

loosen ianer nut until disc can turn,
tighten ocuter nut

LUBRICANT
EP Lithium grease,30 oz. (2 1/2 |bs)

N3 UNIREX Special grease between
brgs. on input shaft,between brgs.
on output shaft & cavity created

by casting & countershaft

No periodic change req'd




Item

Part
Number

Description

I\J—h-—l-—\_l—‘_\.-—-.b—l-.h
QWMo A= ON M- AN P 10—

S I
N —

N R oo
(AR [ S W]

110209
107970
110295
900035
915112
110297
926720
908025
920008
915112
110201

920082
108758
109638
908040
915113
110192
908153
104869
920081

110163
926697
110190
1102956
900037

FIGUR™T
3-5PEsD TRANSMISSION

PTransmission —~ Peerles Model 900 viiveveencresannnnnsa
BI‘aCket Rear Axle R-Hu--oc-------o.-o--ot--oo-u-co-oo-
Bracket Transmission Mount.L.H.iesvererrenatonrness vess

Carriage Bolt 5/16 — 18 X liiiisinsearsasuesasvassonnas
Eslok Nut 5/16 = 18useeeesssvessesssassrossosssasssons
TOrQUE StTaApecescessscanssnsetonsscsacassanssststaansas
SuTe Bolt 5/16 = 18 X 1eevnnrerscnnasearansseacnsannes
Bolt 5/16 = 18 K 2 1/2uineuunnsnssesssorananassnnasass
WasheT 5/16 SAE..uesescransssnasesonssnosssosssvanssns
B30k Fut 5/16 = 18uiueusnsssaressnsssasssnassnssacess
AX10 SpaCETessssssetsctsssssssrtsscscarsosssonrsennnres
LockWasher 5/16 ceeeeetosseansnsoaresssssansssssnsssens
KNO D esssesasseststecasnnsonsnssonssesensosatasasenssssus
STt ROQs s vecooaseorsoasssrosanasssosscssananansnoses
Bolt 3/8 = 16 K 2uververnacencnsassaasssssasasasaranss
Eglok Mt 3/8 = 16uuvieenerereccssannssessocsssnnsarens
Shift Lever LOWeTiessssssarcnatasososssronsnsssosntsns
Bolt 1/4 = 28 K T/8uuureerrannsnatasassassssnsnanssns
Special Washereeeeeesesrneaticeativnsoiesnsesssrsnsnsas
Lockwasher 1/4.ceiiivaisnie. . S aseseseassssessanas
Brake Stop Bareeeeseoss ssstasesureseserrr st e aan e
S.T. Bolt 5/16 = 18 X 1eveernrnnn. Cereresreseteiteenas
Torque Strap ReHesuvvovinnsnsannnaiansrrerssnacnsnnns
Torque Strap L.H....... D
Carriage Bolt 5/16 — 18 X 3/4uciieeisrncensvsasnnracns

u_n..xm_\_n_;_;..\—h_L_Lq_{L—\hm.bm—l\o(J\—‘—‘—‘




SECTION 5 - FRONT AXLE AND STEERING




SECTION 5 - FRONT AXLE AND STEERING

Part L
Item Number Description
Figure 5
FRONT AXLE AND STEERING (Mower Hanger)
1 106199 1 Axle - Front . ...
2 1030 Grease Fitting ......... ... .. ... ... ... ...
3 1481 Grease Fitting ........ ... ... ... ...... ... ... ..o
5 108910 Plate - Front Axle ........................ ... .. ...
6 110214 Assy - Front Spdd RH T
7 110215 | Assy - Front Spat tb Ut
8 932026 |Cetter Pin ...
9 109733 SUPPOIt Lo
10 6397 Bushing .. .................... . e e e e e e
11 915113 Eslok Nut 3/8-16 ... ... ... .. ... ....... ... ... ...
12 908034 Bolt 3/8-16 X 1............... .. .. .. .... .. e e
13 106310 Assy - Strg Shft Lower T
14 5210 Shim Washer .015 ... ... .. ... ... oo
15 1278 Shim Washer 050 ............ ... ..ot
16 932035 Cotter Pin 3/16 X 1 1/4 . ... ... . .. .. i
17 1772 Ball Joint Assy LH ...... ... . ... .. . . .. ... ...
18 1773 Bali Joint Assy RH
19 915002 Eslok Nut 3/8-24 ... ... ... . ... .. ... ...
20 108909 Support - Front Axle .. ...
21 109252 Front Hanger (Mower) .. ...............ouuno oo
22 104822 [ Retaining Ring 3/4 ............... .. ... ... .. ... ..
23 104885 Assy - Strg Shft - Upper .
24 909848 Cup Pt Set Screw 1/4-20 X 1/4 .. ... ... ... .0
25 1085 Shaft Collar . ... .. ........ ... E
26 109189 Bushing . . ...
27 1060586 Steering Wheel .. ...... .. . . ..
29 933221 Spirol Pin 1/4 X 2 . .
30 109529 Collar
32 911424 | Bolt 3/8-16 X 2 Full Thread. ... ... .o v
48 908035 Bolt 3/8-16 X 1 /4 ..o e
49 915236 Jam Nut 3/8-18 . . .




SECTION 6 - BRAKE AND CLUTCH LINKAGE

s g B
36\‘@;5 AN
Qé@ \ 14




SECTION 6 - BRAKE AND CLUTCH LINKAGE

Part L.
item Number Description
Figure 6
BRAKE AND CLUTCH LINKAGE - 3-SPEED MODEL

1 108602 Pedal - Brake ... ... ...ttt e i e e e e e 1

2 108601 Pedal - Clutch . . . e e e 1

3 92026 Special Washer . .. .. i e e e e 2

4 108279 Shaft - Pedal. .. ... . i i e e e 1

5 106585 BloCk PIvOt L. e e e e e e e e 6

6 900041 Carriage Bolt 5/18-18 X 1 3/4 ... . i i i 4

7 9202156 Special Washer . ... ... i i i e e e 2

8 109489 Brake Rod e 1

9 920008 MVaSher 5/ 1B . L i e e e e e e e 1
11 103628 £ 1
12 106304 Il er AP, e e 1
13 106203 Spacer - ldler Arm . ... e e e e e 1
14 915112 Eslok Nut B/16-18 .. .. i i it e e it vttt e e 5
15 102809 Flange Locknut 3/8-16 . ... it e ittt e e s 2
16 6533 O Ty T o T s o T 1
17 8205 VU ddler Pulley o e e e e e e 1
18 103408 Belt Guide - Flat Idler . .. .00 i it it e et e v b e 1
19 108923 ¥ o 1 1
20 908039 Bolt 3/8-168 X 2 /4 .. . it e e e e e 1
21 920008 Washer 6/16 SAE . . . ... e e e e 4
22 106202 Rod - Clutch . . .......... ... .... ettt e e e 1
23 920249 Special Washer . .. . e e e 1
24 932016 Cotter Pin 1/B X B3/4 . .. . . e e e 2
25 932025 Cotter Pin B/32 X 1. ... ittt ittt it e et et nn e 2
26 104525 Spacer - Flat Jdler . ... . r i e e e e e e 1
27 900066 Carriage Bolt 3/8-16 X 1 3/4 . ... .. . i 1
28 102809 Flange Locknut 3/8-16 .. ... . i iiiiii it cieeie e 1
29 108511 Belt Guide "V Idler . . vt ettt e e e e e 1
31 9475 Spacer - Clutch Bar. ... . ittt i e e e 1
32 MW8821 Flat ldler Pulley . . oo vt i et et e e e 1
33 106382 Bar = CIUtCh . . i e e e e e 1
34 900064 Carriage Bolt 3/8-16 X 1 V4 .. . . . e 1
35 915113 Eslok Nut 3/B-16 . . ... it it i sttt e e 1
36 920038 Washer /16 US., .......... e e e e e e e e e 2
37 920039 Washer 3/8 L. 8. . i it e e 3
38 106300 Parking Brake Lever . . . ... . .. . i e 1
39 101765 BUS NG + o o o o e e e e e e e e e 1
40 102025 Spacer - Parking Brake . ... .. .. e e e 1
41 102809 Flange Locknut 3/8-16 . .. ..t ir it i e c i iaan e ieane 1
42 6820 ¢ 2 1
43 a08038 Bolt 3/8-18 X 2. ittt et et e e e 1
44 920008 Washer 3/8 SAE . ... .o it i e i e e e 1
45 107788 Y7 T2 T T 1
46 2844 Special Washer . ... .. e e 1
47 6739 TrUNNION & s iy e et e e e e e e e e e e e 1
48 7602 7o T4 11+ P 1
49 932008 Cotter Pin 3/32 X 3/8 . . . e e 1




SECTION 7 - ATTACHMENT LIFT




SECTION 7 - ATTACHMENT LIFT

Part

Item | Number Description
Figure 7
ATTACHMENT LIFT
1 108170 | Lift Lever. . ... e e e e e e e e e
2 6542 €7 T
3 105316 Rod Cap . .. e
4 933148 Spirol Pin 1/8 X 1/2 e
5 8130 Spring Retainer . ... .... ...t e e
& 3624 ST L L e e e e e
7 109177 Bracket . . .. e
8 908017 Bolt 5/16-18 X 3/4 . .. .. . .ttt
a 915112 Esick Nut 6/16-18 .......... i e e e
10 104822 Retaining Ring . . ..ottt i et e e
11 900062 Carmage Bolt 3/8-16 X 3/4 ... ... .. i e
12 915113 Eslok Nut 3/8-16 . ... ..ottt i e e e i
13 108336 Lift Bod .o e e
14 920011 Washer 1/2 SAE. . ... .
15 0932017 | Cotter Pin 1/8 X 1. .ottt e e st e
16 109333 Lift Shaft. . . e e e e
17 106288 L T T 5T o
18 920039 | Washer 3/8 U S, ... ... i it e e
19 900036 | Carriage Bolt 5/16-18 X B/8 . vt ivr ittt nnee e




SECTION 8 - FRAME, SHEET METAL AND COVERS

10




SECTION 8 - FRAME, SHEET METAL AND COVERS

Part Lo
Item Number Description
Figure B-1
FRAME, SHEET METAL AND COVERS

1 110134 Hood e 1

2 923785 | POP TIVE L o i e e e e e 4

3 923784 Pop Rivet = 1/8 Dia. X 232 .. ittt ettt 2

4 110129 CONS0lE L L Lt e e e e e e e 3

5 926694 Washer HD. S.T. Bolt §/16-18 X 6/8 . ... .. 3

6 105797 B R {7 T 2

7 108458 Rod - Pivot . . .. . . it s it ee s et e e e e e 1

8 108243 Rod - PIvOl StOP . . ittt s e e e e e 1

9 5466 Spead NUL. L i i e e e e e e e 2
10 109194 Bracket - Hood Pivot, . . ..ttt sttt s me s e e e ee e 1
11 900038 Carriage Bolt 5/16-18 X 1 .. ittt et e e 2
12 915112 Eslok Nut B/16-TB . ittt it e e ettt s e e, 2
13 S15111 Eslok NUt 1/4-20 ittt et ettt et e e e 3
14 920007 Washer 1/4 SAE............ e e e b e e e e, 4
15 109146 Bracket = Grilla Pivot LH . .. ... ... it i i n e 1
16 900015 | Carriage Bolt 1/4-20 X 3/4 .. ittt i et ean i, 4
17 109145 Bracket - Grille Pivot RH.......... O
18 109238 | handle i e e e 2
19 109237 | latch 2

11




SECTION 8

- FRAME, SHEET METAL AND COVERS

12



Item

Part
Number

Description

(Nolrg sl IS RN ) IR UVEL S IS

1091556
900036
915112
109159
109158
915112
900035
10 3867
109349
915112
9000136
106249
106448
109164
926694
109168
107068

108547

109193

2644
908017
1093856
110195
915111
920007
910837
109126
90£015%
9380156

FIGURE 8-2
FRAME, SHEET M&TAL AND COVHRS

o= 11 -

Carriage Bolt 5/16-18 X 5/80cvirevenrrnencinsnnnenons
Eslok Nut 5/16=160 ceeresesrnensosrasocsonsnsninsnannne
Footreat RHewswvnavsnsnorenassnsnnassassssvsssnnssans
Footrest LHuseseesnvonnvensansnseanccnnrsnennsssnesananas
Bslok Nut 5/16-180esetesnnssecnnasosnnsasonenssnsnnes
Carriage Bolt 5/16=18 X 5/8.ueserreersresasnnecssonss
Rubber BUMpETesvtesessoseraannsasasarsensvascasonncanns
Hitch ~ Drawbarlessasesorscsesosssoscsrsovvsansssraavnse
Bslok Nut 5/16-181ceererenanns Ceetratererterarraeaans
Carriage Bolt 5/16-18 X 5/8..ueierererenrenanensnens
SUppoTt =~ Sealeerrrrevanstsrsersnssssssrasnvossasnsves
Pad - Footrestecesscasnssossssossoncsrsssasnsanssanss .
Hoodstandessosoesosasnnssrosossstseansssossstscensossnss
Washer HD. S.T. Screw 5/16-16 X 5/6eeeeenerneversrans
Hoodstand Plateseseesveecrersnsessvonorensrsssonornnnen
Speednut 18201 e taaarnnstsensnsssnessosssesssassans
Reflector — Re@Tevesvesessnesssnascanrnsssssssnsaness
Pop Rivet 3/16 X .570 Aluminum (Production)esesesesss
Special Washereeeeersosssoonaesssnsonsanossasnssaasnns
Bolt 5/16=18 K 1/2uuiuiieeeerensecarannnoseroseosnansss
Seat Plate.iescesesssstssnsasansssnssssrnsassasssssnssns
Shift Ploleeesvsevrsessssossnsssssrsnssacsscscensnsssns
Bslok Nut 1/4-200ecsceeinnneiereetiesnsrisassssananns
WashoT 1/4 SABeuueeeeeueussestosasssscasesnasssonssss
Pan HD. SCTOWisssesstssssstetvsnnssasosassstsosssnsnsa

P oNAdE Peersnnssesssssassssasnssnsssncasssssrssosensascas
Bolt 5/16-18 X 5/8.0evrecaacans et rerrerenrrera s
Plug Button...ee.e.n teessesesasatestr it

S S N N = I Ny N S SN e e

13




SECTION 9 - FUEL AND EXHAUST SYSTEMS

14



Item

Part
Number

Description

D T ] N B e G -

109532
315740
910792
108917
109472
920008
915112
905021

109950
107788
105011

108698
110425
110457
108414
90£001

920007
110439

518017

FIGURT 9
FUEL AND EXHAUST SYSTEMS AND ENGTND

Choke/Throttle Controleeeeeenns e nr b st as it et
LOCk Nutcun-nco-‘oao-o.-n-.-----n.-oo---co-o--o-o-----
Serew Pan HD....enh S ee e s b et s aE s et s s o

KNObDeeseoseoeenseeransssnsnserasanessanosssssassnensssrass

Tngine 11 HP B&S Model 252707 , Type 0222-02.........
Washer 5/16 SAM.veeeeneananas Ceeeaes Cetiaraean. ceeead
BS1ok Nut 5/18-1 0 e eetrnnereeonessnsasasessesnnnened
Bolt 5/16-18 K 1 1/2uciiiiiiinieenunrsarnnsrsasonssosd
HolAd Down WirT@eeiseeereenssonsossnassessnnannnsansessd
Hold Down Springesesesseesssassnrsssvarsosrsonsssasssd
Bas0line Chpeiesrasssrsavenasrencasssnsasanstonarsnna :
Hogse Clampesssesasarsarssorsencannanas teresasesaanronn 1
Fuel Valve.eeaseoressas C e b e et e ey
Fuel Tank AsSyesessctereasssrsesattssosesronsssansnsnasd
Mufflerseeesveaas I
Bolt 1/4-20 X 1/2....................................1
Washer 1/4 A e e st essssnansesrsseseirtasearnsscraneesd
Fuel HoSeeseetronsernaressacanessosassassnnass reanaas]

Cab}.e Tieolocoo--c.no..-o----nco-oc.oooncuooo ---------

__\.__;,_\_s_x_xm_._ngwbg._\_sr\‘);\)ﬁ;

—_

15




SECTION 10 - ELECTRICAL SYSTEM

61

) e 30
‘nl ( V 40
."““.“‘n.“l i, 4‘(,,"'. :‘:«“.__ ® 40
q“\' \ ) T D

) N & \\

93

45/

17
CRARGING AND  TO MAGNETO GROUND TO fhzaeme
LIGHT CIRCUITS MOUNTING BOLT

16




Iltem

Part
Number

Description

103991
920242
101684
109605
950151
106261
109983
106370

3023
109330
103480
519337
104962
920007
90£003

-915111

105504
109547

7262

8755
920081
109494
102681
938018
106130

FIGURT 10 -1
BLaACTRICAL SYSTLM

Ionition Switch ASSY ettt stresceerosarasonsnsarnsnss
lockwasher 5/8 ........................... s e e
Special Nubeoieeiiiieiinieriiennisnnrennnnnns erseras
50 1enNiodeecsrieetsstentconanasanansabartansnnsrnansnans
Whizlok Bolt 1/4=20 K 1/2uuuieuneunnrervennnenenseens
Cable-Battery To Ground 10.0 in. (25.4 cm Jevenawnonn
Wiring Harness ASSyeseeveernnsanenassasersnsanssnseses
Clip 1/4=201uuueinseerecnernnnnnanas Cereerr e
Speed Clip 1/16 uereeensnncreasasernsanconnossesnnens
Seat SWitcheeresssanosserasonsansenssssrnsnserosanees ves
Interlock Switch - Clutche...ooen.n. veesanae ceeaebans
Speed Clip 1/8ueeiaenennesssarassarerasstosssanssanss
Batteryeeeessns et eeereraeaseeaeretarartrererenos
Washel 1/4 SAT..iaeerensnsesesssssnnssnsanssasssnsisns
Bolt }/4_20 X 3/ it ieiointneneseincionanenasonsans
Hut 1/4=20 SAE...ieieeeessacasnsososssansusnonsconssoses
Rod = Hold Downasevecescosvussossancassasasaassnsannos
Hook — Battery Btrapessersesescssncrnccesresnscnssansns
Ignition Key — Bet of Zevevivsiiinsvnsnsssrsaiorttanens
Female Terminal — Part of Teeeienieeensssnsscaersnnns
Lockwasher 1/4 SAB. e iiuerresonaassoranassnssanansss
Headlight Retainer RH.usiivnsrninnnareinaninaanns e
Hoeadlighte cosssansersrrsesasensaersssasscnssonesacsas
Bushingeeseeaes.. D T

Hoadlight Ground Wireseeseesscsasnosssssonsessansesss

P R T S R o S R T T L T S B

17




SECTION 10 - ELECTRICAL SYSTEM

47"‘"‘3
e
17
CRARGING AND TO MAGNETO GROUND TO ENGINE
LIGHT CIRCUITS MOUNTING BOLT

18




itam

Part
Number

Description

915234
102138
920259
105805
105302
102651
518017

8830
518151
518074
109553
109327
109178
5186077
109378

109361

1093672
105805
109495
109459
926671
9200861
109910
920155
110295

FIGURE 10-2
ELECTRICAL SYST&M (Cont'd)

NUE 1/4220 10t eieeeesasaeasononeasnssenenencencnenss
Light Switchu.eeenenseirinoennsonronanassoosensnsnnanas
LoCKINg RiNZeeeteneesronsosonstansntncarsanosnsennnnns
Special Muteseeerieesvanenennirisnnrssntoonnsennssnnnces
Conne Body — Part of Tueeseeeeennoronncesnonansnsnnenns
Female Terminal — Part of Teeeivetorosonnsassensnsanes
Cable TiBueeeatuiencnennsnesssnusosasnssrsasonsnnnsenss
CliPernsensnnoanssssnasasensnssossensnnsseneneas ceranen
Conn. Body - Part of Tueeiuieeeeironeseoosonenannnnsnas
Socket Conne = Part of Tuieeiiresarienennronsnoseseenns
Terminal Coveriiieeesss e ettt s teatancanraern et anaana
PTO TInterlock Switchieesesasossrsnvunnans creseseansans
Bracketeeseesesriint s iieniiiiienerstentersaernrantans
Female Terminal O.187 « Part of Teeeeeteeennsnonnnnssns
Female Terminal 0.110 - Part of Teuveieseeteerencnnsnns
Battery To Solenoid Cable 14.0 in. {35.6 Ch)evesesenes
Starter To Solenoid Cable 23.0 in. (58.4 cm)evenerar..

SpeClal Nut.--...........------..... ----- R R R e
Headlight Retainer LHisieeeoeressessovnnsnnnennnssssns
IlOCk-c-eloo---n-----o--c-onon.ocn ----- I N )

SaTW Bolt 1/4-20 X 1/2iuuereuiennnnrnenneresrnssnnane.
Lockwasher 1/4. euuireereerreeeeeererossorsncensasenas
Ground Wireseessvseeeas fersetesetaneir ettt ea s
Internal Lockwashercesersosssorenotantasosvecncsnnnans
Pray Batteryeueceraosteransnssrerscrssonrsnssasonennnes

_Lw;__».&.mm_uro_n_nI\J[\_-)__\_n_hm_n[\_)xw_n_;:._;_\_;

19




SECTION 11 - WHEELS AND TIRES

20




tom

Part
Number

Description

104535
109262

5210

1278
932024
109261
108557
109115
104307
101779
1056391
106490
105451
1054 50

1120

1278

5210

5108
100166
109500

FIGURT N
WHEELS AND TIRWES

I RiNIZ e s eeeasvnesnsnoetosancosanuncssasnsssnsensans
Special Washer — Hubcap.iesssessetresisersteerassnanenss
Shim Washer 010 ceiveintsensarasstseansesesrsersnsonnos
Shim Washer 2050 4. ineeesossassansvssrssncoarssaascrasns
Cotter PiNescessscsasronscntosssiersosscensrssssnnsnsses

Hub Cap-.-.---. ----- R R R N N N NN I RN B RN B N A S
Assy-—Wheel&TiI‘e FI‘O:’It-.-.........-.....---.......-
FI‘O!‘[t Wheel-..---; ------- R R R R R R s

Front Tireeesseesessssssesonrsanscssscanssssoossnsnsnss
FPront Tube— Service Onlyeeesssrenssssssscessssssonsons
Assy — Wheel & Tire Reareesiecesssesvsansssnossssnnnnes
RearT Wheeleesiseacoeesosossasastssssessntssenvssnencssns
B T N o - S
Rear Tube — Service Onlysesserennsessssrosnsacssnscassns
Sq Key 3/16 X1 3/4iiieiieireosiesareansnonssnncennens

Shim Washer 050 . ceeetvorssnesnvocssasanasnansonnens .o
Shim waGher oO?S!.CCOI-cl--' ----- T IE SR RN
Valve Stem (Tubeless Tire)--v ------ L I N A I I I A R

Flange Bushing. v iveiieiiteeiersarintnsonrarrssesanans
Grease Fithingeecessseiosssosassasnssssrsnneosansossons

21




SECTION 12 - CLUTCHES AND PULLEYS

22




Item

Par:
Number

Description

106387
909540
937225
106563
108408
105453
908195
106564
108427
107750
106565
105759

6563
915112
920008
108397
109041
9200862

FIGURT 12 -1
CLUTCHmS AND PULLsYS

Pulley ~ TransmissiOnessssesesssvenscsssnasenssonsane
Sq HD Set Scr. 5/16-18 X 1/2 Patchlockseessssanossans
Hi-Pro Key Feeseseseosunecesssosusosarnssnsosesssnnseronns
Tube SPACET s e evsssavesrsrssrsssassensarsaassanss PR
Pulley — Engin@sesesseerescsntoracsnnsorsersoscnsssans
Sq Key 1/4 K 5/8cesneenunnanansnesesoseessscssnonnnns
Bslok Bolt T/16-20K1 s usesranasannanscosasssnsesananas
Bearing Race..cveeeeitesrestesirioasssnorannsssncsnaas
Belt — Transmission Drivesssesesseesossssasnssacsasans
Special Washeressecirareerserscestoerosccnsrvonssnens
Assy — Pulley Mur Driveseiisivessessosrsssonascanonens
Needle BeaAringZescnesesascenscssnessssscavessnsasssasns
D11 Se@lesarcasncironssonsotsiansssrsvsssssssessnssss
Eslok Nut 5/16-180ceteennenrsnnessnsssnsnnassnssnnne
Hasher 5/16eeeasessssrnonstosoronnsnnansonssennnnans
Belt GUideescscesosssscascssssssassnssensassssnssases
Belt Guidessererenvanens S
Lock WasShereseeoseeseasonnssenssssssansnnassscsnssnncss

[ N PO e et L B

23




SECTION 12 - CLUTCHES AND PULLEYS

24




item

Part
Number

Pascription

O~y v B ey —

109179
908016
915112

9038
108425
932008

1014
107818
915235
109642
9360132
107747
936125
109345
106573
107825
933198
107748
107772
500037
915112
106459
§20259

721
932016

FIGURE 12 - 2
CLUTCH&S AND PULLmYS

PTO Clubtch Lever.ieesecsessceasseasssanarasnsossnsens
Bolt 5/16-18 X 5/8cceeiinnnnnns e reertenteraaaraaas
Balok Nut 5/16-180 iieeersrennsnrsveneeronsnnnareoeas
Gripeseassassansssosassnsssosssaasssnssasnsasssssarns
PTO Clutch Hodeeesosenesennansassoonosnassncvsnassas
Cottor Pin 3/32 K 3/8uurereaeennroennnneronensrannas
P TINZ e evenncsestorossssnsessasensvsanssnessononnnssans
Threaded Spacer — PTO Clutcheserseeisneonesaseasccnns
Jam Mut 5/16-18. i eueiereenonsrncasessonasasnsasnnnas
Ball BearinZeeerssrsscsassssssasseasossssnsstsvssvoses
Tnt. Snap Ring 1 3/8ceeeieeennenenenecenseneeananens
Shaft — Clutch Hageeeeeoineoinasesnnnaannssanassnanss
Txbe 508D RiNg 3/4ueeuieesevereannssnevonnssannssenss
Clutch Brake Bracket.iveeescssesersasssrssrsescsrnnes
Spring - Clutch. vassacesacaceesssveorsscnsssonnrnns
Snap Ring — Bpecialesecereaertaiinniinaivarinnsansss
Spirol Pin 7/32 K 7/8iiiieverinrennarsannsonncananss
Screw - Clutch Adjugteeeiriesossvasscensncarsnsrnens
Retaining Ringeceseestreteresttiateccsersassesassnnns
Carriage Bolt 5/15 = 18 X 3/ @ ueurerersvencarnereanes
Bslok Nut 5/18 = 18iieernnoanonsesonnsansnasasanssas
Clutch Mounting Bracketesseessrsvssenssssssossasasna
Special WashePeeeereeastrnenseneessnssnssesssenssnns
Jpeed Hub.eieeraceisesssetsenatisasaerssssnssscnsssas
Cotter PiNsecessrocasesarsssssnsossanssasesesssstnns

B N T N B N T I i o6 RO I

25




SECTION 13 - SEAT AND DECALS

- 26




Item

Part
Number

Deascription

109342
103145
915112
920082
90&017
932008
104841
105449
106331
920008
90601E
208018
105501
915112
105524
915112
1086861
920006
Q0E01E
109597

FIGURs 13-1
SeAT AND SUSPoNSION

ST-F-1 AP, e ssteassenEEa L L s LAt e AN e ey
Seat Opringesecserstsssrsttststsssrsassssssanarssnssns
Te1ok MUt 5/18-1E e ernrenennnseassorasnaenns eeneaa
LockWasher 5/15 e etetretenesstasuessasscsvssnensnenns
BTt 5/16-18 X 3/ ueuieiineeeeanreesneoianesesensnens
Cotter Pin 3/32 X 3/4..... e raeeeseearee ety

P PINgecescestsssasstssassssstsseanssrsassstsssrsansas
PiNeassrasenesassresssnsssssnssssasnssnnerssvsasacas erees
Rubber Cap.vvesransccsaternnanes Ceetses ittt aa e
WasheT 5/16 SAT.uuierurranrranrrassssssssesarsssnaenns
Bolt 5/16-18 X T/8uuueeenereesrosnansasiosnaranssnone
Bolt 5/16-18 X T/Buuverrnrnsneeeernenvnntnesssscsnans
Bushingesesersssansacacecnan Ceeusrrestaes e
Halok Nut 5/16-180utuueuinnerrannsonnssaronesnsssnncns
Pivot Brackeb.ceeesesssnnesnsnasorssrosasrassransansas
Talok Nut 5/16-18ctererrsennernnecnnnns Crieiee i
Seat Pivob FPlateiesecssanesearsasnnsonnnssscosrssnsassns
Washer 5/16 SAT. . vvevsvenn e
Bolt 5/16=16 X T/8ccriinaennn. e heaereaserereraeeans
Bumper Seat SwibChReesvssisonraeartcnriararssenrnosesen

Ny —

N S VAV IR IE LR L SRV DG IS S SRR

27




SECTION 13 - SEAT AND DECALS

AVHEEL HORSE XX-XXX &Y
(

Bk WHEEL I—IORSE\A

5

A CAUTION

1ML A i T | i
Tt et

==y

OWNER'S

PACKAGE // /

1 | A ‘
\ A / /4
.// /

%ﬁ%@

28




ftam

Part
Number

Description

RN A N P

11

110495
110497
109140
104544
106718
110240
11049¢&
110495
E0TO 3
109522
109151
1091672

PIGURT 13-2
DECALS, MIBCLLLANEOUS

Decal — Hood RHeveiiereneoenniosonosscncononssssnenannss
Decal — Hood IHewieeineneennenns ceatarenaaenan cenaae
Decal — Cautionesecrieservrsersscnsesssesesssssrsncsanns
Decal — Parking Brake.oeerireessassoreassnossosnnesons
Dacal — PTO Clutchs e esnrensnseararssssanasnsssnannans
Decal — Shiftieirescrseusensssssssssssasssssssssssnss
Decal — Heareeeseesseseess Craetsssssnsenes Cerecersane
Decial — HOOQe e oot ooeeeosnootecsvsasnosssonnsssnnsssses
louse Parts Package .sesesseesnecsssasessresssransssons
Decal - Switche.oo.. teedisanas Ctasessannes Carsaesesuan
Decal —~ Dashesesnenasn taetesacenarenans Ceaanen cee e
Decal -~ Front Fendereisscscesssassesansscsnasnosssnsns

T T (U S 4 S I

29




